5323 350A

—kK SEAT

00000 O 0 O MENU BACK

00O 0O NEXT

Rl MERES EILTEZE fE % 5t " #H A5 % B &
f
i
NO. | PART NO. PART NAME | Q'ty | DESCRIPTION | R/P |From ~ uP TO SERIAL NO.| REMARKS
1 | 5321 3501 000 |##—F SUPPORT 1
2 | 5321 3504 000 |4~ SUPPORT 1
3 [K110 0108 016 |F& JLb BOLT 5 [M8x16(4T)
4 |5321 3505 001]7°34vk BRACKET 1
5 | 5321 3509 000]7°74vk BRACKET 1
6 | K710 0108 020 [F# L+ BOLT 2 (M8 x20(7T)
7 | A301 0108 003 [+ NUT 2 [ms
8 |[5321 35110004 LINK 1
9 |[5310 3524 000|Y—F7Y %A% SEAT ADJUSTER| 1
10 | 5310 3526 000 |Y—F7Y v A% SEAT ADJUSTER| 1
11 | F301 0108 000 [FFyb NUT 8 [ms
12 | 5319 3551 000 {77k BRACKET 1
13 | 5319 3521 000 [##&—F SUPPORT 1
14 | 5314 4075 000 |7 y¥a BUSH 2
15 | 5319 3527 000 [9yvay RUBBER 2
16 | 5319 3541 000 {77k BRACKET 1
17 | 5306 3531 000 [t'Y PIN 1
18 | 3611 1807 000 |#3°3A GROMMET 1 [c-6
19 | 5323 3511 000 [R7"v%’ SPRING 1
20 | 0742 0100 800 |EYvY" RING 118
21 | K700 0106 014 |Fi Lk BOLT 2 |M6 X 14(7T)
22 | 5319 3518 000ty PIN 1
23 | 5319 3528 000 |7"vy SPRING 1
24 | 3709 3535 000 | A& bbavT BOLT 1
25 | F301 0112 000|F+vk NUT 1 |M12
CM223 —37— 09/07/06



	MENU BACK: 
	NEXT: 


